

# NeverStrip Liquid Grip Summary Testing

Test Method Performed

Test Report Date - 11/01/21

Independent Testing done by Floor Alytics, Grand Rapids, MI

**American national standard test method for measuring dynamic coefficient of friction of hard surface flooring materials ansi a326.3 - april 2017**

Reading	Bare Tile	1 & 1
1	0.42	0.50
2	0.46	0.61
3	0.48	0.57
4	0.47	0.61
AVG	<b>0.46</b>	<b>0.57</b>

Bare Tile: Traffic Master Ceramic floor tile, 12" \* 12"

1 & 1: One application of Liquid Grip Step 1 and one application of Liquid Grip Step

p 2 with Dip and Roll Method with a foam roller cover